Spére parts troliey and accessories

18.11 Spare parts list hose drum

item Order no. Description Item Order no. Description

0341 910 Hose drum i 0341 918 Swivetl joint

(without high-pressure hose) 12 9900 108 Hexagon screw M 6 x 20 (4}

1 9990 374 Handle 13 9910 204 Hexagon nut M 6 (5)
2 9920 106 Washer A 10.5 17 9990 232 Tube clamp
3 9903 347 Oval head screw M 10 x 20 18 9300 106 Hexagon screw M 6 x 12
4 0341 461 Drum body 19 0341 464 Transition socket M 16 x 1.5
5 9990 372 StargripM 8 20 9920 614 Shim ring (2)
6 8900 246 Hexagon screw M 8 x 75 22 0341 466 Washer
7 0341 465 Tube 23 9922 535 Snapring 20x 1.2
8 0341 460 Drum body 24 9994 962 Plain bearing
9 0341 462 Inner flange 9884 560 High-pressure hose line
10 0341 483 Cuter flange M 16 x 1.5 (between hose

drum and device)

18.12 Spare parts diagram hose drum
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